S SATA

EEXPHEERRIFEN
Swing-arm Tire Changer With Heyzer

AE1024H/AE1024H-3

{#MARBA \ User's Manual

+x| |EN







@ SATA' renzn/aenzh-3
=
F—8 K2FEEM 5
ETE REWA 8
F=E 1BfFEE 13
FNE HBENRESERE 16
ERE 74 17
BRE HRIE 17
EtE HERST 17
FN\E BEELUHERR 19
FNE BRMSKE 22
FTE FmiBEFE 2%
Chapter | Safety precautions 43
Chapter Il Installation instructions 46
Chapter Ill Operation Instruction 51
Chapter IV Installation and operation of auxiliary arm 54
Chapter V Storage 55
Chapter VI Scrapping 55
Chapter VIl Daily Maintenance 55
Chapter VIII Troubleshooting 57
Chapter IX Electric circuit and air circuit diagram 60
Chapter X Product explosive view 62




@ SATA' renzn/aenzh-3

RASY| SNRRBPER | AEREER |ERASARERE| SRASKARKER | SERAMRSN
AET024H

10-21' 12-24" 330mm 1010mm 2500 kgf
AE1024H-3
BASE| RERE TESE TRRE SMERST EFE
AE1024H

6 rpm 8-10 bar <70 db 1150°950*1020mm 304Kg/279 Kg
AE1024H-3

FraEENERET MR, WRTRTELTR. NRLNEEAIGREKTIRT,
BEEIERRATHESERE (L8 BRASEFFARSER: 400-820-3885. 800-820-3885,
BERERFEYIS:
* MREEEERYS, BERWEBH,

BEEREFANERAS:

NAERRBARI R RNETEEE. RERE. #iPFR. ENNELEERE, BRZERE.
DFRRATENFESS (RMEBE) EFERRAPER, HEHARRETTRL2ZBUESI,
NEETLERANPPABTNERM -, ERERSR.

YA R B AIRF T m RS




@ SATA' renzn/aenzh-3

£—5 REFEHM

- FEHBRRETESBASHGERRERIT,

- EARIES AR R IERR AP EHRNE.

- BRIE) L ESEMAREFIRNARIZE TIEKE,

- BRI EEET EMNERNSR, HosiEt,

- BETE, KT, FEHETREARNTE LERFIRE.

- BRRINRD, EHEZAIERFRIREEXHA, BRRA.

- RRIFEENZ 2R BERFEEHRNUE, FRFEEIF

- R LXK EM RIFAERRR, RENBRXIFS5IRER

- PRBRERET G, SNEIENERREFERESEEZT.

- BREZERRES MR, SRIENFIREMNZHTHERIRT,

- BRERMNIRE, FEEHENIMEERLE, WEERBERT.

- PREAREFIINARERFRE, BFRETRERNERRE.

- BRERIERRE, RTARREFERNSIUSEBREEERNLE L.

- BRERTHEFALE, WERH. B RERHERE, BREEER.
- BLABRABERNT WA RSEEFIRE, MBEEREGFIBEERR B

- TRENOAZHHFSEREXReMiPReMENZ2E, BIFRBNLIEFE, EFELATE
X Mo
- PREAE. FHZN. ARATER, REYMEMMESUNEARIRTEENBR T ERRE.

ws

IFEMPFAESHEE. S, ETRFEETRASAEIRLENRER. REARCTBPEREE
B EFMAE T DA REIR(FA ™ It R AT SR E R,



@ SATN AE1024H/AE1024H-3

[EN

1 E SRS

/\ CAUTION |/\ WARNING |/\ WARNING

BRIFFFE IRIEET M 152 AT £ 2
LS ERR S5 P BRI
VR !

AR ERFNIE7IAFEMICMEE

PN SRR ARNIFEX TS

REREN, HERFNEMBUZIHENRNSRIEE

[ERRRT, MG T TIMBLRRTIE, URZH

DI FIMBA

dd d e

=]




@ SATA'  re0zn/ae02H-3

12 REMFREREE
CIRRBRSIIRIRE, BMREXR, BN ESHTAR SRS ARE NE AR
HITIRER A X




@ SATA'  re0zn/ae02H-3

- REiREA

gﬁgg‘;g%ﬁ?ﬁﬁ?ﬂkﬁ% . REMAYNERINRTERNEE. MRERITHRA AR

2IgERTMERTIE

- RN BTE RENFEMR £, HERBIRERE.,

- RERBNNME, MHEXAEBERNSE, —EEE,

- EERERBINME, TEREVARSE BBIRIETIE,

- BRFMEMNME TEAEEE BBHNE R HE R EIEER T

- IRBEMAMFIEEmZ /DS 500mm AYIRIESE], LUEIRERIRUKRER T




@ SA-I.A® AE1024H/AE1024H-3

AE1024H/AE1024H-3 R~ :

1010




@ SATA' renzn/aenzh-3

22 BEHW

- FIRENBA T ARHEFITHIA SRS,

- REFAWIRE (LERRSED) #1756, FRRAHFAR.

- AN ESEOHLE, REERTARRT,

23154 / 1R7E

- XERIE, MopUBEWNEEFR.

- IFEEE, HEREREERH.

- REEMELE) L ERE, UREMER. Q
FE

RERAMRE—BRHNMTE, BihLRE, SERNERERR.

24 = mE

1 ERRBIES
2 R
3 B BB E
4 FB{K

5 TER

6 M
73HE

8 Lk
9 SHENEE B
0128
NPEIBF
12 NAEMF
13 HESS

4 [ERRTE
15 [ERARRER




@ SATA'  re0zn/ae02H-3
25ttt
AT NAEE 20 IR

FREKERE -7/ 5

BIBIFE

VA ESES)

YRR

26 ITHERE

BE LR EUBRBLET, KHiIdsmETNEL,
FEFZEILXTT, ENAERER,

B

TGS RRET, 3 HRRELS



@ SATA' renzn/aenzh-3

QIRFHEERE

- FNAIRFET /ARG EMIE LBRET, HIREIEAIERRETE, JUS"AHHMA EFEME,
BEE TR ERAS B EER
-BEFKEEFNENS, EMTEETEHEE

iz
[EFFR

finb=gz 0

27 RS

AN S E MR EER D 5IREITE LT BEE—K

FEEE. BFS5BSRAGAEE, ZRSALERELARGFNE, RFVISHERSHMERIE,
PERFISEREREFRIPEE, URFREFNERIET.

28 SiRiEE

NEREHEERT, BERRRNAIRAKF .
ARREELESREEE KD BN HFATENRETSE.

IBITSRABLEEESR, HIREFHRIAFZSINEER.

2.9 ik

SR TEDEM, AR AR, TR, AR5 ML,

-BR T RSB, MMNKERMGK, BREREH, £MEE.

- R T ERRFERM, SRFENTERS, BREREH, SEhTREIRBUE,
-RESTEERETRM 34 X2/E, HKDBER0E 1 E, MRERAIWNE, FRBRL HTET.
ﬁm:%%2w%ﬁ%ﬂ%,mikEWEﬂﬁﬁﬁtﬁmﬁﬁxﬂm%,mwmam%%&t%m



@ SATA' renzn/aenzh-3

B=E ##{Fiam

3 FEEEHIEREFMAFRRMENES Z G AR, T2, RiElTNES,
FEREWR LRFT BRHR, BIRIFRAREEIELTERS: a. 505 ; b $FH8; . RKAS

32 BIGRBENEENRATEE.
3350
- EIREZRERARREENAENHIREET, RESIS, FRERRIKS.

- BRRETERTHEREREZE, ARRERERERESRBEIE. TRBETHUE EME
1215, EMNEEYRSRIERS. BIEESPIBNERRERE L, gk Bk ReR (7
RIBRMEEFRERINE) | RS

34 3FRA

-BRMEREBE (SMIDEEE) REEROL, AMERIDBEESSEXBON mEMRR

- EPERENERER, TAARESENFRERIEN TE. ERNETIREFERE AUTARN
R, HERRIBEEFNEEERMNLE

2mm




@ SATA' renzn/aenzh-3

-%g%ﬁ%m%,%ﬁ%ﬂﬂﬁ%m$ﬁ%%ﬁm,ﬁm%&%ﬁﬁ@%#mﬁ%%%ﬁ%ﬁ&ﬁ
E

- BREBRERIIFELEN ORI, RIREREmEELRITN Y, 2 ERESE
b SIRIFENMRBVEERS, AT BRHIIFARR, EHITIRIEN, RESIIBHIFAEA 0em £5;
-SNRIFRASEIE, ZIIBMEZE, LIREARD, ILEEENEREER), JHFRRERS!

37 RERE

- REENZRERIRALHE, BLEBRIETNIEE. EFAREREZIERR: LIRMIBL
FYESEZIRE, AN, FERERE,; RIBLEMRNBHMARNE, TERESHRENR
MEEEH IR, XEERMHN, LEHEERSMIHR

- FETENEBERTRONEE, WERRFBRONETRETLEIENRE, FEEFRE
RN TEH. EHRIRERERIEUTAZMNDRIEMHATIETERREE ALEIIENEE
- MBFAIFEMNRIBNR THBNE, MEELELTHBRIFIRERRBFRENDE, BREE
HEUN BRI SR E R TS, FIRERISEIENAIE
-*g?%ﬁ@%%ﬁ&i%%tﬁoﬁE@ﬁﬂIﬁﬁ%%ﬁﬁﬁ%%%ﬁ&ﬁﬁ,EE%E%%
itz &)



@ SATA' renzn/aenzh-3

- B O S kel FASE, BOMEMNISTES LG AFERORERIENER,
BRI AR IRIRIRBYEHHER%, IFELIRME, EERRTESENRE,

- ARBIETER, EAREMNNEEFNESANEMNIS RATENZBIRIBERANRE, 28
ERpvieE

- IFERRAIRHE, ARERBIRAHINA AR, PR RENISSIEAN SBUREE K EHBIR
BIBS & T L 5T R

8RR

- ERRFERRBHRERERND, PRRNRETERNRBRIT, EARBYEIZITIIHEIE NFRA
BOIRRE T AR BRI ALRIF

BRASHIREEN T ENGENEESEOT, FARERBIRLORTEMER, £ RS2
SRERBEEERNER. SARAEHREREE, TIRNERSEHS] 5 REWHESD
(BTN S AR F RETEET B

- ERRSEHTRRNASEENREAT, BIRBIEERSS. ZURRIT:

) BRI SIEEE

2 BEHRE— TR ENRTNES

3 RERORTHAL DR, DRELBNE,

HTER— NDR

NRES, REXRSENSE 2

5 MBS, NESERESE

IRIER RIS

- R SABHE R BB 35bar (Slpsi) 5 FEERTIIAMAL L e
FRRBBIHIE RRWMESES, FRSHETEERSORIN B; REZE DK
BUBAREI A BT RESAIRIE, EAAI A TSR RIEHRAM HOMEE.
ElGERE, IREEEAT 65 0. BINEAEREER




@ SATA' renzn/aenzh-3

FOE MEBHNRESIRE

41 BRFFERRAHLEE., SiF. SHEBBETHRIENNIIETL, ABeERE, BHNESE REMEET,
42 32(FIHEA
ERFRATIRAERRSERRH EAMTRE, LEMERFRIENSE.

1-M124Z 4%

4-M1042FE

45 [ERRSF R



@ SATA' renzn/aenzh-3

RS 7=l

YHigEHFREEICEN, BT ERRNSR. BB REBIEMG: Bk, AR LBRE, B
BREL, H=EIH / REFILS. BREELBHSUNE.

BRE W

YHigEHMER, THBEAN, HRRYMAXEZNZELIE,

FtE BEFRF

ATEKNBERSS, MITRBRBERTERHTEIPRST. T, NSNBETIEEEREM, &
EREEMVBMMEARTRERREGE, 5 EHITEAEBRFIEZE, SIEASRMER,
FHER 3-4 THARHEEASBRANREEET S RIFBGBAHET L EBASZRRRENE4ER,

VR RIMURERTSELIEH R EE.
AEANE 20 XfE, EREERERMENEEEST B) o

NMRBMEREDNRE, RUTRERTHK. MANSEEMURETT, FTUR, BFEZE
B HEBIRTIRE], ERETXRMENENEESE, AERERT], LUAZIKERMEHR
ER.

AT RMRERTFRSENF / A8, NERSSHEAERNERIRES, AR T RBEHITLER,
ENREANS ZEMAREY 4 BURET, IHFTUMR; MFFRMA / SHASEIEHIBER R AEE R,

SAEETREEEERLISY, EERF, SNEHRER,

6)SEARKEIL 10Ba.

NRFITEABESUNIERAERE, FEBEMENSFH.

8) MREFLEMUEIRERINTEFRENRT, FENESEIRHTIET,

YNRIHFEDNMR, BRI EIIEZ I,

10) HoEHESFHEIRGHAL, WNFIH, BRNAIRFNTIEE, FENEHTARIIHTIG, 266
25 V632 iHiEH, EELEESSNERT, £—XER 1 TEiR, BRERESTHE—THH, &5
fERE, B—TER, EhERESTE .

7



RHET, BEYES
EH, EARETCER
8-10Bar

AT A S K S B 88 K AL
BE, EN8E D EE
S0%mEE, HEE R
B, ATIHok,

SREERBKR, BR
R B D B 3 58 SH A N\
HEREH, FENAER
Egﬂﬁgimgéﬂﬁfﬁﬁ

£Zo

ET&F, 8iEED

SR ERB R,
RENATAHSERM.
2R, BEERKHAR
BF =S PE0HEEH.



@ SATA' renzn/aenzh-3

FNE BB PR LA B HEBR

81 TIFERAzh
MR BEEDERERKETEN MK E,
X Y aps

- R N SIRREAIRF X, MRENHREN, NREETAREN, BAARRNEGIRFTX, ELin
ZEBERSESR, FEEKREEHBARIEREL, HFREES, AHRARNSETXELZIHN
BAIRER TNREERAXMEN, BEREERE, NREFREE, BIRFXKF, MREE, B
BRI,

- MRBNESSE, BFREEE, NESERLE, NIRNELRAESE, AIRFXLEF, MRES,
BFEHTRETE, MRAFHRAS, TREGHE, MRAFEREM, BENKBEEIHE,

- MRBHNEEEERES, TERBRES), NETRERE, 1 TRELFISHIRITIERE: R
BEHS,

823RBATH

WEA%: FIRVRBNNIEER, MNRIFFAN, TEeEs, WIABNAER NKBREHE,
MR EBNAERSTh, ERFREITBHBRETEMAY, REREEFE,

83 EM-EFRIEHME

IEH % KERSSERTRARBEPENER, NRFTEEXR, RERSIESR, NREERSHM
ESNESUERHZR EMRALERE.

84 KSELRBEERS

ISR MREEBRTH (BRETHNASIEAEES, EREEFRR) , —RESER, KX, K
SHESR, NRTHASKEFEEES, —REERS LB NMEASEHERKITR.

- REHRSSEREFTAIREPNER, NIRFEERREASIZERS, REEHASEMIHN
SE, BERE, IBRLINARSEDN—RNZESHR, YR TEREREN, 5—RSEN
ZESER, MRAERE, NRABRRAERLBRNZEMNE, F2ITEER,

- RERBREENE, BEMRNSEEZEL, EERIFRNEELDSESERAEE, MEES
HE, HBBASRICEERNGZZHBEER,

- RESE: BRERNEHRERNHESENSERTFARAPNER, NIRHSHESESE, B
AEENHES, IRHS[BESEREER, BRESEARS, AT HERMNAERE, WRATIAE
[ErefARIER, FihES,

8.5 $R A& LTI ME Nz RS

BVAVALES: -t

- IREE LB M NN T L B RN

- NARSARAERBRGESE:

- IREESLIB LI EIIRRE: AMER (FREXR) B2, BEERY, FREEBRLNE, NELE—
PMRERTHRE, LIRS RREENE L, Bkl AREz SNENIIERY S, BEE,
BEILITE,

- SIRAFIRENFGHE, FELLRARNIE, FIREE.



@ SATA' renzn/aenzh-3

8.6 RMBKARF UL T4

KWEALRS, BRI HMEEXS, BEULER, WERKECRSEALTES, FT
TR ECIR SRERNSEINNE, EHRSER THERTER TN, RELESEER/NVIENSE
SFHP-RESHE, AABELITRRIEFTRNHSNREMEIRZEURNES, NRU L
g, WEIWED, RMEELER, *5, AERELRE, AIEEELRE, HHHE
BEBLHE.

8.7 —RRE WA BFEHER R

MR R HERE HEBRT3 %
AN FEURE KL PRI
128 / BB SEUREL S REEE / BEER
e ANATFERAS BRI BENFHER
e HFREESLARTN BEIRRK
HREESLEBRI R BSR TERBHE R
FELSHRHERE TERIFREESL SR MBI 2-4mm
RESELRS / ER WESERL / BREHE
FERECSEIRS / BN WESERL / BREHE
MK EHHE EBUEBRN /RS /ES BN IBRIE / B 0 2EHE
HERS|EIN BTHERESN / RESRED
RIMAELD / 5757 FRBRMEBMROME / E-~M
ARRELRS / BR RESERL / BERENE
R EBRUBFRN /RS /ER PR RBEUE / Bk 0 2EHE
TMESESUED ) BIRESRESN / RERES
SE#SIE VAT iR R B PR 48 42
220V AR EhEE AR BB
BHEH 380V EEIRERE 1 BB JRAR AL
BT R
220V BB EHEE A HIR EHRER
380V FEIRERTE 1 B RAR(
O FRBUR SR TEIR WEFXRIEL | B X
R RIREE KR IR AT WERIR / Bk
AR BRI IR TR E R ER

20



@ SATA' renzn/aenzh-3
HIEIMR HIERE HERRT5 %
BBERA ETRRMAF MO TN UL E R BEUE
SEESR TEETH BRI / SEEHRIR Eif
SRS 0 BRI BIHRLF / EEAE G / SERKIRT Eif
IEERES 0 BUEBBEURIF / SEELBIF Eif
HRRES 0 BUZRE IR IF B
MESRRS BRHEIRT / §RY) [ SEEKIRF B/ FERY
RS BFREmERD / Tl AT hE / ok
TR RSIERS 0 BEmHEEBIT / SERLHBF B
TEERSIEES 0 BT EHIF Bt
RITGKF U A / £5h BEY) [ TiBEH [ RTEER HERY) [ IRIEE / B
BB S RS E ) RERSRERAKT / SEER | BARUESKT /B
FFRIEREMER 157 BIER / Bl
IRTEIRE SRLLANRN [ TOIRIEH [ HARIR PR ARLL / JHIEE / B

21



@ 5 AT °  AE1024H/AE1024H-3

FhE RN SERE

AC 22002302240V 50/60Hz

L
N
PE
@- "
HaTa] | adbiarsia
1> (1>
3X1.5mm? 7.6A Plug 16A
————— "TL,  __ INVERTSWIICH GOVACRA_ o
° 2202302407 7.6A!
102 :
—A\L 40O QL322
ur vi wi
T kool
st 76 4J;é
————— [ !
i - 1w 3
i}

MOTOR

MOTOR=0.75KW 220:230/240V AC 50V60Hz
Cr=60uF 450V AC
220V
1 AC 2207380¢415V 50/60Hz
L2
L3.
N3X1LSmm? 4.0A
T ———"7  \YLGREEN
11 1¢ VI BLUE
sl
4| 3
3 s PE

MOTOR=0.75KW 220/380/415V AC 50/60Hz

1.

S
-

'_‘
fg
-—O%5

ot
w—tO)

INVERT SWITCH: 600V AC 32A

380V

22



@ SATA' renzn/aenzh-3

110V/220V/1PH | 220V/380V/3PH
L—m Take off 5 and 9
LD @@ L om eokM-
N z1 L2 | ox® @x@)1=M2
0® OO+ B o O
;8!’95& MOTOR ;8;',5,_’3 MOTOR

KIELRE 220V/380V(99°474)

23



@ SATA'  re0zn/ae02H-3

B+E  FREEE

24



< SATA' renzn/aenzh-3
B=s BEFIHES B/ wneE
1 PAE1021-108 b7 FiRAE M8*20 2
2 PAE1021-113 MR b8 2
3 PAE1021-110 THE ps s 2
4 PAE1024-01 Sh7 RIS M6 1
5 PAE1021-5 B 20" 1
7 PAE1024-02 [ERaRAR 1
8 PAE1021-114 FHE ¢8'17 6
9 PAE1021-308 A7 A B L1848 M8 20 9
10 PAE1021-10 TR ER 4
n PAE1022-11 HFE 1
12 PAE1021-12 FRARIRZZ 6135 1
13 PAE1021-13 RSk EIRL 3.0m 1
14 PAE1021-14 PLRE ¢16 2
15 PAE1021-15 IRITPRIR B 2°8'5 1
16 PAE1021-16 =i ] 1
7 PAE1021-17 HEZ 1
18 PAE1021-18 EfzhEs 1
19 PAE1021-19 PLRE ot 1
20 PAE1021-20 Sh7< A4S M10160 8
21 PAE2021-209 T $10°20°2 12
22 PAE1024-03 iR A4 1
23 PAE2021-311 TR d612:15 2
2% PAE1021-24 A7S A B SL 1842 M610 8
25 PAE1021-25 GIEAEE ) 1
32 PAE1021-127 b7 FRAE MI0725 2
33 PAE1021-33 HERBE (FEHEE) 1
331 PAE1021-33A THEIRS 1
332 PAE1025-28 THERTE 1
341 PAE1021-34A PR 3K SP20-T 1
342 PAE1021-348 MEE UC @ 855 1
35 PAE1021-35 B UEBHFO 10 1
36 PAE2021-118 +FIE A E KT ERAEET M40 2
331 PAE1021-33A SMERB (RFXER) 1
332 PAE1025-28 THERRT S 1
341 PAE1021-34A PR 3Kk SP20-T 1
342 PAE1021-348 EE UC 855 1
35 PAE2021-405 W7 A B IR M6716 2
36 PAE1021-127 7R FRAE M10725 2

25



@ 5 AT °  AE1024H/AE1024H-3

26

127




@ SATA' renzn/aenzh-3
Bs BEHES B BE
101 PAE1021-101 A7<FA M8'35 1
102 PAE1021-102 7N FEAFIE S40 1
103 PAE1021-103 B R EENE 1
104 PAE1021-104 [EFTSEE 3.555'500 1
105 PAE1021-105 IR 12°60 1
106 PAE1021-106 BEEAIET 1
107 PAE1021-107 2R M12 1
108 PAE1021-108 b7 FiEAE M8'20 1
109 PAE1021-109 ShINFIRTE M8*25 1
10 PAE1021-110 THE b8 1
m PAE2021-126 125 M8 1
m PAE1021-112 RO E 1
13 PAE1021-113 SRR b8 2
4 PAE1021-114 THE 8 1
115 PAE1021-115 R FIREE 1
116 PAE1021-116 N SLENER 1
m PAE1024-04 g1 1
171 PAE1021-118 A7 B SK IR E M8 X 40 1
18 PAE1021-119 NAERF 1
19 PAE1021-120 FrELR S40'50110 1
120 PAE1021-121 IREKIERRE - 5 1
121 PAE1021-122 IFREESKIET R - 7 1
122 PAE1021-123 sk 3 1
123 PAE1021-124 EIEEE M52 1
124 PAE1021-125 A7 A MR R ETIRET M12+16 4
125 PAE1021-126 IFREELTFRE $105 1
126 PAE1021-127 GhNAIRAE MI025 1
127 PAE1024-05 EEH 1
128 PAE1021-129 BEFR 1
129 PAE1021-130 AT FR 1
130 PAE1021-131 TEEARE 1
131 PAE1021-132 HBEE M16 1
132 PAE1021-133 MAFEN 1
133 PAE1024-06 It 1
134 PAE1021-135 ShNFERHR M10°60 6
135 PAE2021-208 SRR D10 8
136 PAE2021-209 THE bh1072072 8

27



@ SATA'  re0zn/ae02H-3

3. TIFEEM:

28




@ SATA' renzn/aenzh-3
Fs BEHIHES E=1 i wne
301 PAE1021-301 ItEFEaHE 1
302 PAF1021-302 ShISFRIREE M16%40 1
303 PAE1021-303 TR P16 1
304 PAE1021-304 ®m 4
305 PAE1021-131 TEEARE 1
306 PAE1021-306 RITEEHELE 4
307 PAE1021-307 S|A 4
308 PAE1021-308 A7 ARS8 M820 8
309 PAE1021-309 TEEIR 1
310 PAE1021-310 BER 5116 8
3n PAE1021-311 FETFIR 4
3R PAE1021-312 THERHE 1
313 PAE1021-313 I AH 4
314 PAE1021-314 abih g ke 1
315 PAE1021-315 RIMFREE 4
316 PAE1021-316 T p1oeos? 8
31 PAF1021-317 SRR D12 8
318 PAE1021-318 ShIRFRRAE 12°80 4
319 PAE1021-319 B BURTUE RSB 1
320 PAE1021-320 FREERA 1
32 PAE1021-321 £ (A )65 1
322 PAE1021-322 K& (#A )1 4
323 PAE1021-323 ShINFRIRRE M12°35 4
324 PAE1024-07 FERELER 75325 2
3241 PAE1024-08 ST 75325 2
3242 PAE1021-324B PUTE L 1/8-98"5 2
3043 PAE1021-324C BITHEIE 1/8-08"5 2

29



@ SATA'  re0zn/ae02H-3

by RSELER:

30



@ SATA' renzn/aenzh-3
Fs BEHIHES E=1 i HE
700 PAF1024-31 KSEL (2AK) 1
701 PAE1024-32 ARSETELE 200 1
702 PAE1024-33 JHEE 200 1
703 PAE1024-34 Vv B 2
704 PAE1024-35 EEFEIF 1
705 PAE1024-36 0 BYZREHFE p197°2.65 2
706 PAE1021-706 BEEME 1
707 PAE1021-707 ZEE 9197265 1
708 PAE1021-708 G FLAEE 1
709 PAE1021-709 fAZE 202320 1
710 PAE1021-710 SEEM 1
m PAE1021-711 ShINFRYREE M8 1
712 PAE1024-37 L= 1
713 PAE1024-38 T 1
T4 PAE1021-423 PUHEZ L 1/8-98'5 2
715 PAE1021-715 Sh7<AIRAE M8*230mm 8
716 PAE1021-716 HHES v8 8
7 PAE1024-42 SE ©8'900mm 2

31



@ SATN AE1024H/AE1024H-3

Sy .
501 @/

5031~ / 5035

L .'_/,__ 503.7

503.2 \@ ® coss
503.3

503.4

= '@'T/’,.\
| =15
= ‘% 514
BVWEA = o |
& \INL\‘"' \510
0

517 516 515

32



@ SATA' renzn/aenzh-3
Fs BEHIHES E=1 i wne
501 PAE1024-39 PIT=38 385 1
502 PAE1024-40 A BUSEER 10740 1
503 PAE1021-520 HERE Be SR SRR 1
5031 PAE1021-34B SEEEE UCP8D-H 1
503.2 PAE1024-12 B SRS 1
5033 PAE1024-13 0 BUZREHFE p61573.55 3
5034 PAE1024-14 ESRE 1
5035 PAE1021-324C PITEIE 1/8-8"5 3
503.6 PAE1024-15 SE $8900 2
5037 PAE1024-16 7 Ui S ETIRET M4'6 4
503.8 PAE1024-17 RIT =38 1/8-2" 85 1
504 PAE1024-18 7S M S ETHRET M10°35 2
505 PAE1024-19 IRECFE SRR 1
506 PAE2021-209 THE 10 8
507 PAE1024-20 ShISFIREE MB30 4
508 PAE2021-208 SEMEERE 10 6
509 PAE1021-110 T |8 6
510 PAE1021-716 HHES v8 4
51 PAE1024-21 BRI EE 1
512 PAE1024-22 BRI $10°20°2 6
PAE1024-23 EB A, 60HZ/110V/1IKW
513 PAE1024-24 BB/ 50HZ/220V/11KW 1
PAE1024-25 EB ], 50HZ/380V/0.75KW
514 PAE1021-620 & M0 6
515 PAE1024-26 Sh7N FaE242 M8MI00 2
516 PAE1021-114 FEE ¢817 2
517 PAE1024-27 hafesliivge 2
518 PAE1021-508A A7< A M iR S ETIRET M812 1
519 PAE1024-28 BRHL 1
520 PAE1024-29 ZHLRZH V131735 1
521 PAE1021-508A A7< A M i S ETHRET M8 12 1

33



S

6. RIREEAY:

SAT " AE1024H/AE1024H-3

FS EHIEE B HE
401 PAE1021-401 =R 1
402 PAE1021-322 & b1 2
403 PAE1021-403 SEREE P2 2
404 PAE1021-404 i 9127282 1
405 PAE1021-716 B iR M8 3
406 PAE1021-114 FHE 817 2

3




@ SATA' renzn/aenzh-3
F5 BHES B BE
407 PAE1021-407 KEIEEIR 2
408 PAE1021-509 SN FaigtE M8'70 1
409 PAE1021-409 BIESHIE 35720470 1
{0 PAE1021-410 KEBER 1
{1 PAE2021-126 125 M8 2
{2 PAE1021-716 B iR M8 2
13 PAE1021-413 MEREM 2
A PAE1021-414 AL IR M8 20 4
45 PAE1021-415 FFRZER? 1
416 PAE1021-416 A7 FEESLIR1E M625 10
47 PAE1024-09 FINRFF X F47 1
418 PAE1021-418 +FEFELBBURET 310 4
419 PAE1021-419 it E 2
420 PAE1021-420 EEL 1
421 PAE1021-421 R E R 1
422 PAE1021-422 JHESR /8 4
423 PAE1021-423 IRIHFEL1/8- @ 8 5
424 PAE1021-424 IRIGE=181/8-2 @ 8 1
425 PAE1021-425 BT X 1
426 PAE2021-311 FHE Pb 1
427 PAE1021-427 FIBIRAE SRR 2
428 PAE1021-428 FRIBHERHT 12mm 2
429 PAE1021-429 AIBRE 2
430 PAE1021-430 AIBRRE 10
431 PAE1021-431 RIBRE 2
432 PAE1021-432 0 BIZRE4RE 12204 12
433 PAE1021-418 +FiE A EL B RIRET 310 6
434 PAE1021-434 B ST ZR4HIR 1
435 PAE1021-435 BIEShIE 2
436 PAE1021-316 TR 1272472 9
437 PAE1021-437 WE?2 1
438 PAE1021-438 B BiR g M4 2
439 PAE1021-439 +FHETTSKIRET M4*35 2
440 PAE1021-440 R b 2
441 PAE2021-118 +F R E L EARET M40 1
442 PAE1021-442 FFRZEE 1
443 PAE1021-443 FERE 1
444 PAE1021-444 HERAMSZE 1
445 PAE2021-405 A7 A B L1218 M6*16 2
446 PAE1021-446 7S A B SL 1242 M5*10 1
447 PAE1024-10 AIBIRZR 1
449 PAE1024-11 AIBIR R 1

35



@ SATA'  re0zn/ae02H-3

1. R

618

36



@ SATA' renzn/aenzh-3
Fs BEHIHES B wne
601 PAE1023H-41 RSP E 1
602 PAE1021-602 [ERa%s™ 1
603 PAE1021-603 MR 1 2
604 PAE1021-604 EALET 2
605 PAE1021-605 FRE $8'3072 1
606 PAE1021-113 HIERE o8 1
607 PAE1021-108 ShINFIRE M820 1
608 PAE1021-608 [ERE 524 1
609 PAE1021-131 THEEREE 1
610 PAE1021-303 TR B16 2
61 PAE1021-132 HBRE M6 2
612 PAE1021-612 BETHEEE 015195125 1
613 PAE1021-613 FLARE ¢20 1
614 PAE1021-614 RREDEEMATE 1
615 PAE1021-615 KSELEZEF $HH 10°33 1
616 PAE1021-616 THE $1673072 1
617 PAE1021-617 78 1
618 PAE1021-618 ShIXFRERAE M16'100 1
619 PAE1024-30 FERIE h2572070 1
620 PAE1024-41 N AT =3 1
621 PAE1021-621 FERE GH) 1
622 PAE1021-622 ZIRFAR MI650 1
623 PAE1021-24 A7 EESK 22 M6'10 1
624 PAE2021-405 A7~ F B SL R4S M6'16 1
625 PAE1021-625 B Mo () 1
626 PAE1021-626 P75 Ui S RE SR ET M10720 1

31



@ SATA' renzn/aenzh-3

8. HHENE:

ﬁ&i :
68— |
|
|

38



< SATA' renzn/aenzh-3
Fs BEHIHES E=1 i HE
1 PAE1024H-01 A7S AL 1842 M10%45 1
2 PAE1024H-02 128 M0 1
3 PAE1024H-03 ShISFRIRAE M10%35 4
4 PAE1024H-04 THEO 10 1
5 PAE1024H-05 QIR IR 1
6 PAE1024H-30 LR IR 1
7 PAE1021-H7 St 1
8 PAE1021-H8 M 1
9 PAE1021-H9 HE 1271830 1
10 PAE1021-H10 EIRFHR M6*25 1
1 PAE1021-H11 [ERRE—RIRH 1
12 PAE1021-24 A7 AR I8¢ M6™10 25
13 PAE1021-H13 HLUBF D50°M10°25 2
14 PAE1021-H14 [ERGIBRER IR 1
15 PAE1021-H15 90 [ERER 1
16 PAE2021-211 FHEQ 1035 2
7 PAE2021-208 HEBEO 10 4
18 PAE1021-127 73 SkIR 12 M10°25 4
19 PAE1021-H19 FOBEE 1
20 PAE1021-H20 R 1
21 PAE1021-H21 [ERRE IR 1
2 PAE1024H-06 RIZE M20115 E 10 1
23 PAE1024H-07 KEREOC 20 2
2% PAE1024H-08 itk 1
% PAE1024H-09 80 SELD 35 4 1
26 PAE1024H-10 B ZRE B FC35'45°6.5°8.5 1
27 PAE1024H-11 fFZE 35%3915 3
28 PAE1024H-12 AR MOV-04 1
29 PAE1024H-13 FHRFE 1
30 PAE1021-308 M7 B K242 M8™20 2
3 PAE1021-H28 PEFR 1
£ PAE1024H-14 T+ FRESKIRET MA'30 2
3 PAE1021-H27 FHR B 1
34 PAE1021-438 HHURES M4 2

39



>

< SATA' renzn/aenzh-3
Fs BEHIHES E=1 i HE
3% PAE1024H-15 FHREE 1
36 PAE1024H-16 FiERERER 2
37 PAE1022-113 PIHEEIE 1/8- D 6 1
38 PAE1024H-17 0 BIZEE O 75" @ 265 2
39 PAE1024H-18 T UN35*456 1
40 PAE1024H-19 0 BB O 118 @ 18 1
4 PAE1024H-20 Y U YC80 2
42 PAE1024H-21 80 SELEE 1
43 PAE1021-107 B M2 1
44 PAE1024H-22 SELRIATIRAE 420 4
45 PAE1024H-23 SEL 80°387 1
46 PAE1024H-24 BH REE= 1
47 PAE1021-114 THREO 8 1
48 PAE1021-716 BHES M8 1
49 PAE1021-H34 RIEE K 3/8- @ 6 6
50 PAE1024H-25 ShIRFRIRZZ MB80 1
51 PAE1024H-26 15 1
52 PAE1024H-27 SET SSA3220 B B% 1
53 PAE1024H-28 INSELEZZR 1
54 PAE1024H-29 INSELRIZZR 1
55 PAE1022-H14 B PR M6 1
57 PAE1024H-31 INSHEE 1
58 PAE1024H-32 A7 F R SK 22 M6'45 1
59 PAE1024H-33 A7 R SK 22 M6'35 1
60 PAE1024H-34 A7 AR LIRS M12°35 1
61 PAE1021-317 EEREO 12 1
62 PAE1024H-35 KBE 1R 1
B4 PAE1024H-37 TRIB LS 6-6 1
65 PAE1021-H39 IO E IR 1
66 PAE1021-H40 HRLE {5 2
67 PAE1021-H41 HRRETEM 1
68 PAE1021-H42 i 1
69 PAE1021-H43 FILE I 1

40



@ SATA' renzn/aenzh-3

Fs BEHIHES E=1 i HE
70 PAE1021-Hb4 AR E SR 1
71 PAE2021-209 THEO 10 2
72 PAE1021-110 THEEO 8 2
73 PAE1021-113 HMREO 8 1
74 PAE1021-H49 [ER&k 1
75 PAE1021-H50 FERG BRI 2 1

i




@ SATA' renzn/aenzh-3

Technical parameters| External rim diameter {Inner rim diameter| Rim width | Max wheel diameter Big Cﬁmgrggsn
AE1024H
10-21" 12-24" 330mm 1010mm 2500 kgf
AE1024H-3
Technical parameters Big disk speed Work pressure | Work noise|  Outer box size Gross/net weight
AE1024H
6 rpm 8-10 bar <70db 1150"950*1020mm 304Kg/279 Kg
AE1024H-3

Check the product immediately after unpacking to ensure that the product is in good condition. If any parts are missing

or damaged, please contact the Customer Service Department of SATA Automoative Technology (Shanghai) Co., Ltd by

phone:400-820-3885, 800-820-3885.

Please record the product serial number:

Note: If the product does not have a serial number, record the date of purchase.

Please keep the instruction properly:

1) The instruction contains information on safety warnings, installation, maintenance, and troubleshooting of the
product. Keep it properly.

2)Please record the serial number (or purchase date) of this product on the front page of the instruction, and keep it in
a dry and safe place for reference.

3)Please fully understand the contents of the instruction for correctly using the product.

4)This product has been insured with product liability insurance.

42



@ SATA' renzn/aenzh-3

Chapter | Safety precautions

- Improper operations can result in personal injury and equipment damage.

- Please read and understand the instructions carefully before use.

- Keep children and other unauthorized personnel away from the work area.

- Ensure that the equipment is connected to the correct power supply and air source and is reliably grounded.
- Please use the device on a flat, level, dry and reliable bearing surface.

- To avoid accidental startup, ensure that the equipment is shut down and the power supply is disconnected before
maintenance.

- Keep the guards and safety devices in the correct pasition and in working order.
- Keep the work area clean and well lit. Messy or dark areas can cause accidents
- Avoid overload. Otherwise, the accident liability is not covered by the insurance.

- Keep the device away from heat and fire sources. High temperature may cause damage to the device and sealed
components.

- Avoid hazardous environments and do not use equipment in wet environments or expose it to rain.

- No untrained personnel is allowed to use the equipment, and it is not allowed to disassemble or madify the equipment
without permission.

- Install the wheels correctly, and fasten them to the equipment in a proper way according to different hubs.

- Check carefully before use each time, and do not use it if there is oil leakage, and loose or damaged parts or
accessories.

- Let professional personnel with professional maintenance qualification maintain the equipment reasonably. If parts
need to be replaced, please use the original parts.

- When operating, wear safety shoes, protective glasses and work gloves in accordance with the relevant national
safety protection regulations. Relevant SATA products are recommended.

- It is strictly prohibited to use the device in such circumstances as after drinking, lack of energy and concentration,
drowsiness under the influence of drugs or unconsciousness.

Warning

The cautions, warnings, instructions, etc. contained in the instruction do not cover all possible situations. Operators
must understand that daily care and professional knowledge are indispensable factors in the operation of this
product.

43



SATA' renzn/aenzh-3 [

&

11 Warning label

/\ CAUTION |/\ WARNING |/\ WARNING

)n

Keep your hands Wear protective . .
Py . arp Read the instruction
away from the tires equipment when
. . . carefully before use
during operation operating

Danger of electric shock!

Note: Do nat touch the sidewall of the tire with your hands when pressing the tire

Do not put any part of the body under the disassembling and assembling head

When clamping the rim, keep your hands and other parts away from the area between the pawl and the rim

When pressing the tire, do not stand between the shovel blade and the tire to avoid injury

Avoid injury due to bending backward of column

dd dd

=~
=



@ SATA'  re0zn/ae02H-3

1.2 Diagram of safety mark location

Keep the safety mark intact, and replace it immediately if blurred or missing. Keep the safety mark clearly visible to the
operator with meaning clearly indicated

%;

It

45



@ SATA'  re0zn/ae02H-3

Chapter Il Installation instructions

The installation of the tire changer must be done by professional personnel. Safe and effective use depends on proper
installation. If you have any questions, please contact an authorized SATA distributor.

21 Device size and usage space

- The tire changer must be placed on a solid flat floor and bolted in place.

- The location where the tire changer is installed must have power supply and air source nearby, connected together.
- Adequate operating space shall be left around the tire remover at the place suitable for installing the tire remover.

- Make sure there is enough space above and behind the selected position for the auxiliary or inverted arm to work
properly

- At least 500mm operation space should be left on the right side and front side of the tire changer for tire removal and
installation, as well as pressing.

| B
.

46



@ SA-I.A® AE1024H/AE1024H-3

AE1024H /AE1024H-3 Dimensional drawing

1010

41



@ SATA' renzn/aenzh-3

2.2 Safety rules

- The equipment should be operated by professional or trained personnel.

- The company is not responsible for any unauthorized operation of the equipment (especially the electrical part).
- Any handling of the electrical part should only be done by professional personnel.

2.3 Transportation/unpacking

- Use forklift to move, with the lifting position shown in the figure on the right.

- Remove the package and check the equipment for damage.

- Keep packing materials away from children to avoid danger.

Note

The surface of the equipment is coated with a layer of special antirust oil, which is easy to catch dust, and should be
removed as far as possible when necessary.

24 Product diagram

1 Tire pressing pedal

2 Clamping pedal

3 Rotating pedal

4 Cabinet

5 Workbench

6 Claw

7 Column

8 Mounting head

9 Auxiliary arm assembly
10 Swing arm

11 Locking handle

12 Hexagon pressure rod
13 Oil atomizer

14 Tire pressing shovel arm
15 Tire pressing rubber pad

48



@ 5 AT °  AE1024H/AE1024H-3

2.5 Standard fittings:

Inflation meter

Hexagon rod compression
spring cap

Hexagon rod compression
spring

20-inch crowbar

Disassembling and assembling
head pad - front/rear

Crowbar sheath

Column hook

Instructions

2.6 Column installation

- Remove the bolts at the installation position of the column on the chassis, place the column assembly on the chassis,

and put the warning

- label forward to align the holes on the bottom plate of the column with the screw holes on the chassis, and tighten

with bolts again.

49



@ SATA' renzn/aenzh-3

2.7 Installation of hexagon rod pressure spring

- Remove the screw on the pressure rod cap of the hexagon rod with a hexagon wrench. When removing the screw
of the pressure rod cap, the hexagon rod shaft must be locked with a locking handle to prevent falling and causing
equipment damage or personal injury accidents.

- Insert the pressure rod long spring into the pressure rod, reinstall the pressure rod cap and tighten it.

Bolt
Pressure rod cap

Lopking cap

2.8 Power source connection

- Before energizing, check whether the network voltage is consistent with the voltage value indicated on the equipment
label.

- Very important: The equipment is connected with the electrical system, which shall be equipped with circuit fuse,
good grounding shall conform to the national standards, and leakage protection devices shall be provided for the
equipment when necessary to ensure safe operation of the equipment.

2.9 Air source connection
- Step on the clamping pedal to ensure that the crankset claw will not suddenly open.

- Connect the air source to the oil-water separator with a quick connector. And adjust the pressure gauge to display air
pressure.

- Connect the inflation gauge to the air source with a pipeline, and press the handle to confirm that the inflation
function is normal.

210 Complete machine test
- Step on the rotating pedal to turn the crankset clockwise. Jack up the pedal to turn the crankset counterclockwise.
- Step on the clamping pedal to open the four crankset claw, and step on the pedal again to close the claw.

- Step on the tire pressing clamping pedal to put the tire leaning shovel into working state through the tire shovel, and
step on the pedal again to return the tire leaning shovel to the original position.

- Check whether there is 1 oil drop dripping from the oil-water separator after stepping on the pedal for 3-4 times. If
not, use screws for adjustment.

- Note: For 380 V equipment models, if the rotation direction of the crankset is different from the above direction,
replace the two phase lines on the 3-phase wiring terminal.

50



@ SATA' renzn/aenzh-3

Chapter I Operation Instruction

- Do not use the machine until you have read and understood the entire instructions and the warnings therein. Before
the operation, release the air from the tire and remove all lead blocks from the wheel.

- The operation of the tire changer includes the following parts: a) tire leaning; b) tire dismounting; c] tire mounting.
31Tire leaning

- Before operation, make sure all the original lead blocks are removed, remove the valve core, and check the deflation
of tires.

- Place the tire between the tire pressing shovel and the tire pressing rubber pad, and then step on the tire pressing
pedal to separate the tire bead from the rim. Repeat the above operations on other parts of the tire to completely
separate the tire beads on both sides from the rim. Place the wheel with the tire bead separated from the rim on the
rotary table, step on the clamp pedal to clamp the rim (The inside clamp or outside clamp can be selected according
to the rim), and prepare to dismount the tire.

3.2 Tire dismounting

- Apply the supplied grease (or similar grease) on the tire opening. Failure to use grease will cause serious damage to
the tire opening.

- Never put your hand under the tire while locking the rim. The correct fixing operation enables the tire to be just
located in the center of the crankset to ensure that the rim is firmly fixed to the claw.

- Place the hexagon shaft in the working position to make the mounting head closely abut against the upper edge of
the rim. Use the knobto hold the rocker arm against it. Then lock it up with the locking handle. The mounting head will
automatically move up lit tle clearance.

The angle of the mounting head has been adjusted according to the standard rim when leaving the factory. In case of
extra large or small rims, please relocate.

51



@ SATA' renzn/aenzh-3

- In order to avoid damaging the inner tube, the valve core shall be located on the right side of the tire dismounting
head. Loose foreign matter or foreign matters near moving parts will endanger the operator.

- Use a crowbar to pry the tire bead onto the bulge part on head end of the mounting head. Step on the rotary table
steering pedal to turn the rotary table clockwise until the upper tire bead is completely removed.

- If the tire dismounting is blocked, stop the vehicle immediately, lift the pedal and turn the rotary table
counterclockwise to eliminate the obstacle!

3.3 Installing tire

- The most important thing is to check the tires and rims to prevent explosions during re-inflation. Before installation,
make sure that: The tire and tread fibers were not damaged. Otherwise, do not install the tires; The rim is free of
dents and warps; visually check to confirm that there are no tiny scratches on the inside of the aluminum rim, which
are dangerous, especially when inflated.

- Use special grease for seam lubrication so as to avoid damage to seam and facilitate operation; Do not place your
hands under the tire while locking the rim. The correct operation is to position the tire in the center of the big disk.
Make sure no one is standing behind the column as it tilts.

- If the rims are of the same size, it is not necessary to lock or unlock the tire change arm frequently. All you need to do

52



@ SATA' renzn/aenzh-3

is to tilt the column back or restore it to the working position, keeping the tire change arm in the working position.

- Never put your hands on the wheel. Returning the column to the working position can cause a crush injury to the
operator's hand, making it sandwiched between the tire and the rim.

- Move the tire so that the bead passes under the front of the bird head, with the raised part of the bead against the
back of the bird head, and push the bead into the slot of the rim by hand. Step on the pedal to make the big disk
rotate clockwise. Continue this operation until the tire is fully mounted on the rim.

- To prevent industrial accidents, keep hands and other body parts as far away from the tire change arm as possible
while the big disk is turning; put in the inner tube and repeat the above operations.

- When disassembling and assembling the tire, the big disk should turn clockwise. The counterclockwise rotation is only
used for error correction when the machine stalls and the operator makes a mistake.

34 Air Inflation

- Be extremely careful when inflating tires, and strictly follow the following instructions. Because the tire ripper is not
designed and manufactured to protect the people around from sudden tire burst.

- The tire burst may cause serious injury or even death of the operator. Carefully check that the rim and tire are of the
same size. Before air inflation, check that the tires are free from defects or wear. Check the pressure after each air
injection. In any case, do not exceed the pressure value recommended by the manufacturer, and keep your body and
hands away from the tire as far as possible.

- The air inflation indicator used to inflate tires shall be under the standard version, and our tire changer is equipped
with an air inflation indicator. The inflation procedures are as follows:

1) Connect the air inflation indicator with the tire air valve;

2) Finally, check the size coordination between the tire and the rim;

3) Check whether the tire opening is fully lubricated, and if necessary, carry out further lubrication.
4] Inflate and check the air pressure of air inflation indicator:

5) Continue to inflate and check the air pressure while inflating.

Risk of explosion!

- Do not exceed 3.5 bar (51 psi) when inflating tires; before inflation, the tire will be dismounted from the crankset
and placed in a special protective cage for inflation. Never exceed the inflation pressure recommended by the
manufacturer. Hands and body shall be located on the rear side of the tire being inflated. Only specially trained and
authorized personnel are allowed to carry out inflation operation, and other people are not allowed to operate or stay
near the tire changer.

- In this process, the noise can reach 85 dB. Noise protection is recommended.

93



@ SATA' renzn/aenzh-3

Chapter IV Installation and operation of auxiliary arm

41 Disconnect the power and air source of the tire changer. Place the auxiliary arm on the top of the column of the tire
changer, and fasten it with bolts. Connect the corresponding air pipes accordingly.

4.2 Operation instructions

The control handle is used to control the rising and falling of the tire pressing block and the tire pressing wheel, so as
to adapt to the height of tire mounting and dismounting.

1-M12 Bolt _

%:

°

1-M10 Bolt

S~

10

4.5 Tire pressing shovel Installation

1. Take out the tire pressing shovel, remove the gasket and locking nut on the shaft of the tire pressing shovel.
2. Insert the tire pressing shovel shaft into the shovel arm rotary shaft.
3. Install spacer and locking nut, and tighten them with wrench.

54



@ SATA' renzn/aenzh-3

Chapter V Storage

If the equipment is to be stored for a long time, disconnect the power supply and air source. Lubricate all parts to be
lubricated: sliders, slider slots on the big disk, and position for mounting auxiliary arm. Drain all oil/liquid storage. Cover
the equipment with a plastic cover to prevent dust.

Chapter VI Scrapping

When the device expires and cannot be used any more, handle it properly according to local laws and regulations.

Chapter VII Daily Maintenance

To prolang the service life of the machine, regular maintenance should be carried out according to the instructions.
Otherwise, the operation reliability of the machine will be affected, which may cause injury to the operator and people
near the machine. Caution: Before maintenance at any time, it is necessary to disconnect the air source and power
supply and step on the pedal 3-4 times to exhaust the remaining compressed air in the machine. The damaged parts
must be replaced by professional maintenance personnel with the ariginal spare parts provided by the factory.

1) Keep pawls and cylinder control valve of tire pressing shovel clean.

2)After using the machine for 20 days, re-tighten the fixing screw (A] on the chuck pawl.

3)If the turning power of the paw! disk is not enough, check the tension of the belt as follows. Loosen the screws on the
left side plate of the body, remove the side plate, adjust the two adjusting screws for installing the mator, so that the

distance between the adjusting bracket and the motor seat is appropriate, and then tighten the screws to tension the
drive belt.

4)To open/close the large cylinder of pawl and tire pressing shovel reliably, the control valve connected with it should
be kept clean, which can be maintained according to the following instructions. Remove the 4 screws on the left panel
of the body and remove the side panel; Release the open/close pawl or valve body muffler on large cylinder control
pedal.

5)Clean the dirt on the muffler with compressed air. If damaged, replace it according to the spare parts list.

95



@ SATA' renzn/aenzh-3

6)The pressure is not more than 10 Ba.

7)Keep workbench clean to prevent dust accumulation, and lubricate pawl seat and rail.

8)If the swing arm is not locked or does not reach the required size, the swing arm locking plate needs to be adjusted.
9)If the column swings, it is necessary to lock the screws on both sides of the column rotating shaft.

10)Check the oil level of the oil cylinder of the oil atomizer. If refueling is required, loosen the screw with a hex wrench
or unscrew the cylinder counterclockwise for refueling. Only VG32 lubricating oil can be added. If compressed air is
connected, step on the pedal for the first time to see whether the oil atomizer drops the first drop of oil; When used
continuously, step on the pedal to see whether the oil atomizer drops a drop of oil.

Press the lid down to lock the
pressure

Pull out the cover and rotate it
to adjust the pressure in a
range of 8-10bar

Check the water level height of
the steam-water separator
regularly, which cannot exceed
50% of the height of the
separator; turn the locking
button to manually drain water

Check the lubricating ail level
daily, and open the oil cap to add
oil when necessary. Note that it
is forbidden to use lubricating
oil that has been exposed to air
for a long time.

if necessary.

Check the lubrication condition
daily to ensure that the
lubricant drops into the oil
atomizer when the pedal is
stepped on. Use a screwdriver
to adjust the oil atomizer
adjusting screw if necessary.

56



@ SATA' renzn/aenzh-3

Chapter VIl Troubleshooting

81 Working disk does not move
Maintenance clue: Check whether it is an electrical fault or a mechanical fault.
Maintenance method:

- Step on or lift the reverse switch pedal and observe the motor reaction. If there is no reaction, use a multimeter
to measure the reverse switch, and whether the voltage between the terminals is normal; If it is not normal, check
the power supply line or power plug; If the voltage is normal, use a multimeter to measure whether the voltage of
between terminals of the reverse switch is normal when stepping on and releasing the power switch pedal; If it is not
normal, the reverse switch fails; If it is normal, the motor or capacitor fails.

- If the motor has a humming sound, but cannot turn, follow the same measurement method mentioned above. If the
measurement result is abnormal, the reverse switch fails. If normal, turn the gearbox belt wheel by hand; If you can't
turn it by hand, the gearbox fails. If you can rotate it by hand, the motor or capacitor fails.

- If the motor can rotate normally and the working disk does not rotate, it should be a gearbox failure, for example:
Gearbox pulley does not drive the worm to rotate: Worm gear outburst.

8.2 Poor tire removing force

Maintenance methad: observe the working condition of the motor when removing the tire. If the mator cannot rotate

when removing the tire, the motor torque is too small or the capacitor is faulty. If the mator can run, but the pulley is
slipping, it means the belt is too loose; just tighten the belt.

8.3 Pawls can't clamp the steel rim firmly

Maintenance method: check whether the supply air pressure meets the requirements of the instructions. If yes, check
for air leakage or blow-by. If no, the concentric height of the pawl is improper.

84 The large cylinder cannot press the tire

Maintenance ideas: if the tire pressure is weak (including such situations as the large cylinder can run when no load,
the tire cannot be pressed properly), the possible causes can be low pressure, leakage, or large cylinder blow-by. If
the large cylinder cannot run without load, the possible reason is that the compressed air is not added to the tire
pressing end of the large cylinder.

Check whether the supply air pressure meets the requirements of the instructions. If yes, check whether the large
cylinder leaks, check the air pipes controlling both ends of the large cylinder, and connect to the air source. In this
case, air should be caming out of one of the two pipes on the five-way valve, and air should come out of the other air
pipe when the tire pressing pedal is depressed. If no, the five-way valve should be replaced or its installation position
should be adjusted to make it work normally.

- If the five-way valve is normal, connect the air pipe at the reset end. It is normal that there is no air coming out on the
nipple of the tire pressing end. If yes, it indicates that the large cylinder piston is cracked or the seal ring is worn.

Check the air pressure: Use a barometer to check whether the air pressure at the inlet of the oil atomizer meets
the requirements of the instructions. If the air pressure at the inlet is not enough, increase the air supply of the air
compressor. If the air pressure at the inlet meets the requirements and the air pressure at the outlet is not enough,
adjust the pressure regulating knob of the oil atomizer. If the regulating knob does not work, replace the oil atomizer.

8.5 Tire disassembling and assembling head scraps the steel rim or bits the tire:

- Hexagonal column pin lock is not tight

- The screws on the disassembling and assembling head are loose or in the wrong direction

- The gap between the hexagonal column and the hexagonal sleeve is large Maintenance method:

- Adjustment of loose screws in the disassembling and assembling head: pre-tighten (not too tight) the screws in

57



@ SATA' renzn/aenzh-3

advance, and then tighten them. When installing the screws, install a medium-size tire, let the wheel of the tire
removing head lean against the steel rim, turn the direction of the tire removing head to match the arc of the steel
rim, and then tighten and fix it.

- If the hexagonal column swings too much, change the rocker.
8.6 Pawls cannot open or close:

Check whether there is leakage, or the five-way valve element runs out of the pedal shifting fork. If the above is normal,
check whether the rotatory distributing valve is subject to blow-by. Remove the pipe connecting the rotary distributing
valve to the small cylinder. If only one of the pipes connecting the rotary distributing valve to the small cylinder has
air coming out when the pedal is not pressed down or completely pressed down, or the two air pipes do not emit air
at the same time, the rotary distributing valve is subject to blow-by. If all the above parts are OK, check the clamping
part: whether the pawl seat is deformed or stuck, whether the square turntable is stuck, or whether the square
turntable pin falls off.

8.7 Common troubleshooting

Failures Causes Solutions

The column loosens, leading to displacement of
the disassembling and assembling head

Tighten the column

The swing arm/slide arm loosens, leading
to displacement of the disassembling and
assembling head

Adjust the gap between the swing arm/slide
arm

Tire disassembling
and assembling
head scraps the
steel rim or bits
the tire The disassembling and assembling head is loose |Tighten the disassembling and assembling head

The clearance of the hexagonal rod is large,
leading to displacement of the disassembling and|Adjust the clearance of the hexagonal rod
assembling head

The plastic gasket of the disassembling and

assembling head falls off Install the plastic gasket

Adjust the clearance between the

Clearance between the disassembling and disassembling and assembling head and rim by

assembling head and rim is too small

2-4mm
Leakage/blow-by of clamping cylinder Che_ck t_he air pipe connector/replace the
sealing ring
Leakage/blow-by of ratary distributing valve Chepk t_he air pipe connector/replace the
sealing ring
Pawls don't hold|Improper position/leakage/blow-by of five-way|Adjust the position of the five-way valve/
the rim tightly valve replace the 0-ring

Adjust the oil atomizer pressure/check the air
source pressure

Adjust paw! distance and eccentric bearing
bush/replace pawl

Check the air pipe connector/replace the

The air pressure of the oil atomizer is too low

In-concentricity/damage of four claws

Leakage/blow-by of large cylinder

sealing ring
Improper position/leakage/blow-by of five-way|Adjust the position of the five-way valve/
Large cylinder is|valve replace the 0-ring

poor Adjust the oil atomizer pressure/check the air
source pressure
Adjust the pedal limit screw of the five-way

valve

The air pressure of the oil atomizer is too low

The air intake of the cylinder is slow

58



S

SATA® reroz/acozm-s

The 220V motor starting capacitor is damaged

Replace the capacitance

Motor is poor

Phase loss of 380V power supply

Checking the power supply phase

Belt is loose

Tighten the belt

The 220V motor starting capacitor is damaged

Replace the capacitance

Phase loss of 380V power supply

Checking the power supply phase

Motor does not
turn

The switch is damaged or incorrectly connected

the switch

Check the connection to the switch or replace

No power or plug is not properly connected

Check the power supply/replace the plug

The hexagonal
rod does not lock
properly

Large clearance of locking plate

Adjust the clearance of the locking plate

Failures

Causes

Solutions

Large clearance of sliding arm

The upper and lower roller bearings and side
jackscrew are not in the right position

Adjust the position

Cylinder blow-by

Piston seal ring is damaged/gas pipe joint is
damaged

Replace it

0-ring damage/piston rod scratch/gas pipe joint

Cylinder leakage Replace it
damage

Five-way valve leakage 0-ring is damaged/air pipe joint is damaged Replace it

Five-way valve blow-by 0-ring is damaged Replace it

0il atomizer leakage

0-ring damage/foreign bodies/gas pipe joint
damage

Replace/clean up foreign bodies

The oil atomizer does not drip
ol

Too small draps of oil/no oil

Increase the drops of oil/add oil

Leakage of rotary distributing
valve

0-ring is damaged/air pipe joint is damaged

Replace it

Blow-by of rotary distributing
valve

0-ring is damaged

Replace it

Pawls can open but cannot
close/ jitter

Foreign body/no lubricating oil/deformation of
pawl seat

Clean up foreign matter/add oil to
lubricate/replace

Belt damage

Belt is too tight/pulley is not level with belt disc/
overuse

Adjust position and levelness/
replace it

The switch turns reversely

Wrong wiring

Reconnect/replace it

The gearbox is noisy

Loose screws/no lubricating oil/bearing damage

Lock screws/Iubricate it/replace it

59



@ SATA'  re0zn/ae02H-3

Chapter IX Electric circuit and air circuit diagram

AC 220230240V SO060H2

INVERT SWITCH: 600V AC 32A 9
20230240V 7.6 I
|
102
NN dee g
I Og W w
L 188 O
4X1.5mm? 7.6A F»—] e
_________ o
3

MOTOR=0.75KW 2202307240V AC 50/60Hz
Ca=60uF 450V AC

AC 220/380/415V 50/60Hz

INVERT SWITCH: 600V AC 32A

380V

110V/220V/1 IU’1H 220V/380V/3PH

Take off 5and 9

DD OD 2 a0 e

L .
Ao o=t | 0o oo

L2 M2
B ) M3
0® O+ L le® Om+"
POWER MOTOR POWER MOTOR

SUPPLY SUPPLY

Key wiring diagram 220V/380V(99"474)
60



S

SATA® reroz/acozm-s

61



@ SATA'  re0zn/ae02H-3

Chapter X Product explosive view

1. Cabinet body assembly::

62




@ SATA'  re0zn/ae02H-3

Drawing No. SATA No. Specification/name Quantity
1 PAE1021-108 Hexagon bolt M8*20 2
2 PAE1021-113 Elastic washers 8 2
3 PAE1021-110 Flat washer ¢8 2
4 PAE1024-01 Hexagon bolt M8*16 1
5 PAE1021-5 Pry Bar 20" 1
7 PAE1024-02 Rubber plates for pressed tires 1
8 PAE1021-114 Flat washer ¢8 6
9 PAE1021-308 Allen cylindrical head bolt M8*20 9
10 PAE1021-10 Rubber feet 4
n PAE1022-1 Chassis 1
12 PAE1021-12 Cable screw G13.5 1
13 PAE1021-13 Power cord with plug 1
14 PAE1021-14 Coil guard 16 2
15 PAE1021-15 Quick screw separator through 2°8*5 1
16 PAE1021-16 Round oil drum 1
17 PAE1021-17 Qil cartridge rack 1
18 PAE1021-18 Round oil cartridge cap 1
19 PAE1021-19 Coil guard @45 1
20 PAE1021-20 Hexagon bolt M10*160 8
21 PAE2021-209 Flat washer ¢b10 1?2
22 PAE1024-03 Left plate assembly 1
23 PAE2021-311 Flat washer b6 2
24 PAE1021-24 Allen cylindrical head bolt M6*10 8
25 PAE1021-25 Front cover (swingarm) 1
32 PAE1021-127 Hexagon bolt M10"25 2
33 PAE1021-33 Lubricator assembly (with stand) 1

331 PAE1021-33A Lubricator assembly 1
332 PAE1025-28 Lubricator bracket 1
341 PAE1021-34A Fast female SP20-T 1
34.2 PAE1021-34B Spring tube UC @ 875-5 1
35 PAE1021-35 Round steel U-handle @ 10 1
36 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 2
331 PAE1021-33A THMERBR (FHXR) 1
332 PAE1025-28 THER TSR 1
341 PAE1021-34A SRR B SP20-T 1
342 PAE1021-34B FEEEE UC h8'5-5 1
35 PAE2021-405 M7 A B K184 M6'16 2
36 PAE1021-127 ShI<FaiERE M10°25 2

63



@ SATA'  re0zn/ae02H-3

2. Column Assembly:

i 127

64



@ SATA'  re0zn/ae02H-3

Drawing No. SATA No. Specification/name Quantity
101 PAE1021-101 Allen M8°35 1
102 PAE1021-102 Hex pressure bar cap S40 1
103 PAE1021-103 Lock the seat cap 1
104 PAE1021-104 Pressure rod spring ¢3.5"55°500 1
105 PAE1021-105 Locking plate 1260 1
106 PAE1021-106 Lock the dowel pegs 1
107 PAE1021-107 Nut M12 1
108 PAE1021-108 Hexagon bolt M820 1
109 PAE1021-109 Hexagon bolt M8"25 1
110 PAE1021-110 Flat washer b8 1
m PAE2021-126 Nut M8 1
12 PAE1021-112 Eccentric bearings 1
1n3 PAE1021-113 Elastic washers ¢8 2
14 PAE1021-114 Flat washer ¢8 1
115 PAE1021-115 Lock handle holder 1
116 PAE1021-116 Hexagonal rod bird's head manganese steel pad 1
m PAE1024-04 Rocker 1
Al PAE1021-118 Allen cylindrical head bolt M8 X 40 1
18 PAE1021-119 Hex pressure rod 1
19 PAE1021-120 Anti-shock pad S40*50*10 1
120 PAE1021-121 Disassembly head filling pad - rear 1
121 PAE1021-122 Disassembly head filling pad - front 1
122 PAE1021-123 Disassembly head 3# 1
123 PAE1021-124 Cylindrical pin M5*24 1
124 PAE1021-125 Allen concave end screw M12*16 4
125 PAE1021-126 Disassembly head flat washer ¢10.5 1
126 PAE1021-127 Hexagon bolt M10°25 1
121 PAE1024-05 Rocker pins 1
128 PAE1021-129 Lock the handle 1
129 PAE1021-130 Column adjustment handle 1
130 PAE1021-131 Large washer on the table 1
131 PAE1021-132 Self-locking nut M16 1
132 PAE1021-133 Column hooks 1
133 PAE1024-06 column 1
134 PAE1021-135 Hexagon bolt M10*60 6
135 PAE2021-208 Elastic washer 10 8
136 PAE2021-209 Flat washer 10202 8

65



@ SATA'  re0zn/ae02H-3

3. Workbench assembly:

66



@ SATA' renzn/aenzh-3
Drawing No. SATA No. Specification/name Quantity
301 PAE1021-301 Work platform cover 1
302 PAE1021-302 Hexagon bolt M16740 1
303 PAE1021-303 Elastic washer 16 1
304 PAE1021-304 Jaws 4
305 PAE1021-131 Large washer on the table 1
306 PAE1021-306 Jaw cap assembly 4
307 PAE1021-307 Guide sheets 4
308 PAE1021-308 Allen cylindrical head bolt M8*20 8
309 PAE1021-309 Workbench plate 1
310 PAE1021-310 Flexible pin 516 8
M PAE1021-31 Underseat panel 4
312 PAE1021-312 Table cone sleeve 1
313 PAE1021-313 Pull bar assembly 4
314 PAE1021-314 Square turntable assembly 1
315 PAE1021-315 Tie rod pin sleeve 4
316 PAE1021-316 Flat washer ¢12°24"2 8
317 PAE1021-317 Elastic washer 12 8
318 PAE1021-318 Hexagon bolt 1280 4
319 PAE1021-319 B-type jaw seat assembly 1
320 PAE1021-320 Square turntable gasket 1
321 PAE1021-321 Circlip (for shaft) 65 1
322 PAE1021-322 Circlips (for shafts) cb12 4
323 PAE1021-323 Hexagon bolt M12°35 4
324 PAE1024-07 Clamping cylinder assembly 75325 2
3241 PAE1024-08 Cylinder 75*325 2
324.2 PAE1021-3248 Quick screw elbow 1/8-¢8"5 2
3243 PAE1021-324C Quick screw through 1/8-¢b8*5 2

67



@ SATA'  re0zn/ae02H-3

embly:

4, Large cylinder ass

68



@ SATA' renzn/aenzh-3
Drawing No. SATA No. Specification/name Quantity
700 PAE1024-31 Atmospheric cylinder (assembly) 1
701 PAE1024-32 Atmospheric cylinder barrel 200 1
702 PAE1024-33 Piston 200 1
703 PAE1024-34 V-ring 2
704 PAE1024-35 Piston guide rings 1
705 PAE1024-36 0-ring ¢197°2.65 2
706 PAE1021-706 Skeleton wiper seal 1
707 PAE1021-707 Sealing ring $192.65 1
708 PAE1021-708 30 holes with circlips 1
709 PAE1021-709 Copper sleeve 20723*20 1
70 PAE1021-710 Piston rod 1
m PAE1021-711 Allen nut M18*1.5°9mm 1
2 PAE1024-37 Upper cylinder head 1
73 PAE1024-38 Lower cylinder head 1
T4 PAE1021-423 Quick-insert elbow 1/8-8"5 2
715 PAE1021-715 Hexagon bolt M8"230mm 8
716 PAE1021-716 Self-locking nut M8 8
7 PAE1024-42 Trachea ©8*300mm 2

69



@ SATA'  re0zn/ae02H-3

5. Motor Part:

Sy .
501 @/

5031~ / 5035

L .'_/,__ 503.7

503.2 \@ ® coss
503.3

503.4

= '@'T/’,.\
| =15
= ‘% 514
BVWEA = o |
& \INL\‘"' \510
0

517 516 515

70



@ SATA' renzn/aenzh-3
Drawing No. SATA No. Specification/name Quantity
501 PAE1024-39 Quick screw tee 3*¢p85 1
502 PAE1024-40 A-type flat key 10*40 1
503 PAE1021-520 Rotary valve assembly 1
5031 PAE1021-34B Spring tube UC$85-5 1
503.2 PAE1024-12 Distributor spool 1
503.3 PAE1024-13 0-ring ¢615°3.55 3
5034 PAE1024-14 Gas distribution valve sleeve 1
5035 PAE1021-324C Quick screw through 1/8-¢8*5 3
503.6 PAE1024-15 Trachea $8°900 2
503.7 PAE1024-16 Allen concave end screw M4'6 4
503.8 PAE1024-17 Quick screw tee 1/8-2*85 1
504 PAE1024-18 Allen concave end screw M10*35 2
505 PAE1024-19 Worm gear box assembly 1
506 PAE2021-209 Flat washer 10202 8
507 PAE1024-20 Hexagon bolt M8"30 4
508 PAE2021-208 Elastic washer 10 6
509 PAE1021-110 Flat washer 8242 6
510 PAE1021-716 Self-locking nut M8 4
511 PAE1024-21 Universal motor mount 1
512 PAE1024-22 Motor rubber pad 1072072 6

PAE1024-23 MOTOR 60HZ/10V/11KW
513 PAE1024-24 Motor 50HZ/220V/11KW 1
PAE1024-25 Motor 50HZ/380V/0.75KW
514 PAE1021-620 Nut (white) M10 6
515 PAE1024-26 Hexagon bolt M8*100 2
516 PAE1021-114 Flat washer ¢8°17 2
517 PAE1024-27 Anti-vibration adhesive pad 2
518 PAE1021-508A Allen concave end screw M8*12 1
519 PAE1024-28 Motor pulleys 1
520 PAE1024-29 Vedge belt AV13*735 1
521 PAE1021-508A Allen concave end screw M8"12 1

n



@ SATA'  re0zn/ae02H-3

6. Pedal assembly:

Drawing No. SATA No. Specification/name Quantity
401 PAE1021-401 Three-legged assembly 1
402 PAE1021-322 Circlip 12 2
403 PAE1021-403 Flat washer 12 2
404 PAE1021-404 Axis $12°282 1
405 PAE1021-716 Self-locking nut M8 3
406 PAE1021-14 Flat washer ¢8*17 2

72



@ SATA'  re0zn/ae02H-3
Drawing No. SATA No. Specification/name Quantity
407 PAE1021-407 Big foot 2
408 PAE1021-509 Hexagon bolt M8*70 1
409 PAE1021-409 Foot pedal torsion spring ¢3.5204°70 1
410 PAE1021-410 Big foot 1
411 PAE2021-126 Nut M8 2
412 PAE1021-716 Self-locking nut M8 2
413 PAE1021-413 Cam linkage 2
44 PAE1021-414 Allen countersunk bolt M8*20 4
45 PAE1021-415 Switch bracket 2 1
416 PAE1021-416 Allen round head bolt M6*25 10
417 PAE1024-09 Inverted switch handle 1
418 PAE1021-418 Cross-groove semi-round head self-tapping screw 310 4
419 PAE1021-419 Cam cover 2
420 PAE1021-420 Cam body 1
421 PAE1021-421 Cam spring plates 1
422 PAE1021-422 Muffler 1/8 4
423 PAE1021-423 Push-in elbow 1/8- @ 8 5
424 PAE1021-424 Quick plug tee 1/8-2* @ 8 1
425 PAE1021-425 Transfer switch 1
426 PAE2021-311 Flat washer ¢b6 11
421 PAE1021-427 Five-way valve body assembly 2
428 PAE1021-428 5-way stem 12mm 2
429 PAE1021-429 5-way bonnet 2
430 PAE1021-430 5-way valve spacer sleeve 10
431 PAE1021-431 5-way valve body 2
432 PAE1021-432 0-ring 12°20"4 12
433 PAE1021-418 Cross-groove semi-round head self-tapping screw 310 6
434 PAE1021-434 Foot bracket group welding 1
435 PAE1021-435 Foot pedal pull spring 2
436 PAE1021-316 Flat washer ¢b12°24*2 9
437 PAE1021-437 Bushing 2 1
438 PAE1021-438 Self-locking nut M4 2
439 PAE1021-439 Phillips grub screw M4*35 2
440 PAE1021-440 Flat washer ¢4 2
441 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 1
4l PAE1021-442 Switch bracket 1
443 PAE1021-443 Switch sleeve 1
444 PAE1021-444 Torsion spring limit bracket 1
4hd PAE2021-405 Allen cylindrical head bolt M6*16 2
446 PAE1021-446 Allen round head bolt M510 1
4y PAE1024-10 5-way valve assembly 1
449 PAE1024-11 5-way valve assembly 1
449 PAE1024-11 FIBESR 1

73



@ SATA'  re0zn/ae02H-3

7. Shovel arm assembly:

618

Th



@ SATA' renzn/aenzh-3
Drawing No. SATA No. Specification/name Quantity
601 PAE1023H-41 Tire shovel sheath 1
602 PAE1021-602 Tire shovel 1
603 PAE1021-603 Elastic washer 14 2
604 PAE1021-604 Pasitioning nails 2
605 PAE1021-605 Flat washer $8730°2 1
606 PAE1021-113 Elastic washer ¢8 1
607 PAE1021-108 Hexagon bolt M8*20 1
608 PAE1021-608 Tire blade hinge 1
609 PAE1021-131 Large washer on the table 1
610 PAE1021-303 Elastic washer ¢16 2
61 PAE1021-132 Self-locking nut M16 2
612 PAE1021-612 Adjust the sleeve spring ®1.519.5"125 1
613 PAE1021-613 Holes with circlips $20 1
614 PAE1021-614 Cylinder piston rod adjustment sleeve 1
615 PAE1021-615 Atmospheric cylinder piston rod pin shaft 1033 1
616 PAE1021-616 Flat washer ¢16"30"2 1
617 PAE1021-617 Shovel arm 1
618 PAE1021-618 Hexagon bolt M16™100 1
619 PAE1024-30 Shaovel arm pull spring ¢2.5°20*70 1
620 PAE1024-41 Cylinder tie rod sleeve 1
621 PAE1021-621 Shovel arm pad (thin) 1
622 PAE1021-622 Black ball handle M1650 1
623 PAE1021-24 Allen cylindrical head bolt M6*10 1
624 PAE2021-405 Allen cylindrical head bolt M6*16 1
625 PAE1021-625 Nut M10 (thin) 1
626 PAE1021-626 Allen concave end set screw M10720 1

75



@ SA-I.A® AE1024H/AE1024H-3

8. Right auxiliary arm:

ﬁ::j |
68— S|
|
|

76




@ SATA'  re0zn/ae02H-3
Drawing No. SATA No. Specification/name Quantity
1 PAE1024H-01 Allen cylindrical head bolt M10*45 1
2 PAE1024H-02 Nut M10 1
3 PAE1024H-03 Hexagon bolt M10*35 4
4 PAE1024H-04 Flat washer @ 10 1
5 PAE1024H-05 Mounting seat group weldments 1
6 PAE1024H-30 Center swivel arm assembly weldment 1
7 PAE1021-H7 Guide rod 1
8 PAE1021-H8 Swivel arm dowel pin 1
9 PAE1021-H9 Spring @ 1.2"18"30 1
10 PAE1021-H10 Black ball handle M6"25 1
1 PAE1021-H11 A set of weldments for the tire arm 1
12 PAE1021-24 Allen cylindrical head bolt M6"10 25
13 PAE1021-H13 Straight grain handle D50*M10*25 2
14 PAE1021-H14 Tire pressure slide assembly weldments 1
15 PAE1021-H15 90 pressure tire roll 1
16 PAE2021-211 Flat washer @ 107354 2
17 PAE2021-208 Spring washer @ 10 4
18 PAE1021-127 Hex head bolt M10"25 4
19 PAE1021-H19 Center locking sleeve 1
20 PAE1021-H20 Safety pin 1
21 PAE1021-H21 Twao sets of tire pressure arm welding 1
22 PAE1024H-06 Flat nut M201.5 thick 10 1
23 PAE1024H-07 Spherical washer @ 20 2
24 PAE1024H-08 Lock plate 1
25 PAE1024H-09 80 cylinders @ 35 optical shafts 1
26 PAE1024H-10 Dustproof sealing ring FC3545"6.5"8.5 1
21 PAE1024H-1 Copper sleeve 35"3915 3
28 PAE1024H-12 Mechanical valve MOV-04 1
29 PAE1024H-13 Hand push valve front cover 1
30 PAE1021-308 Allen cylindrical head bolt M8°20 2
31 PAE1021-H28 Shroud handle 1
32 PAE1024H-14 Phillips groove countersunk screw M4*30 2
33 PAE1021-H27 Hand push valve assembly 1
34 PAE1021-438 Self-locking nut M4 2

7



@ SATA'  re0zn/ae02H-3
Drawing No. SATA No. Specification/name Quantity
35 PAE1024H-15 Hand push valve back cover 1
36 PAE1024H-16 Hand push valve rear bracket 2
31 PAE1022-113 Push-in straight through 1/8- @ 6 1
38 PAE1024H-17 0-ring @ 75" @ 2.65 2
39 PAE1024H-18 Sealing ring UN35745"6 1
40 PAE1024H-19 0-ring seal @ 11.8* @ 1.8 1
4 PAE1024H-20 Y-ring YC80 2
42 PAE1024H-21 80-cylinder piston 1
43 PAE1021-107 Nut M12 1
4ty PAE1024H-22 Cylinder tie rod stud 420 4
45 PAE1024H-23 Cylinder barrel 80387 1
46 PAE1024H-24 Monaural 80-cylinder rear cover 1
47 PAE1021-114 Flat washer @ 8 1
48 PAE1021-716 Self-locking nut M8 1
49 PAE1021-H34 Push-in elbow 3/8- @ 6 6
50 PAE1024H-25 QOuter hexagon screw M880 1
51 PAE1024H-26 Bolt 1
52 PAE1024H-27 Cylinder SSA3220 assembly 1
53 PAE1024H-28 Small cylinder rear bracket 1
54 PAE1024H-29 Small cylinder front bracket 1
55 PAE1022-H14 Self-locking nut M6 1
57 PAE1024H-31 Small cylinder lugs 1
58 PAE1024H-32 Allen cylindrical head bolt M6*45 1
59 PAE1024H-33 Allen cylindrical head bolt M6*35 1
60 PAE1024H-34 Allen cylindrical head bolt M12*35 1
61 PAE1021-317 Elastic washers @ 12 1
62 PAE1024H-35 Large gasket 12 1
64 PAE1024H-37 Quick-plug bend through 6-6 1
65 PAE1021-H39 The center positioning rod is short 1
66 PAE1021-H40 Center positioning cone 2
67 PAE1021-H41 Bracket placenta mounting rod 1
68 PAE1021-H42 Placenta 1
69 PAE1021-H43 The center positioning rod is long 1

8




@ SATA' renzn/aenzh-3

Drawing No. SATA No. Specification/name Quantity
70 PAE1021-Ha4 Center shaft placement stand 1
il PAE2021-209 Flat washer @ 10 2
2 PAE1021-10 Flat washer @ 8 2
73 PAE1021-113 Elastic washers @ 8 1
T4 PAE1021-H49 Tire press 1
75 PAE1021-H50 Tire pressure slide set weldment 2 1

19



EFRZYS / Model: AE1024H/AE1024H-3

KRS / Version No: V-AE-1024H-2302

HXSEREE (B8) BRAR

SATA Automotive Technology (Shanghai) Co., Ltd

ZEFRS: bEhEEXEHNEAER 988 S 512 18

Customer service: Building 5-12, No. 988, Jingtang Road, Nanxiang Town, Jiading District, Shanghai
B4 /Post: 201802

E83E /Tel: (86 21) 60611919

f£H /Fax: (86 21) 60611918



